
aOLB SPREADER 

ASSEMBLy AND OPERATING INSTRUCTION MANUAL 



IMPORTANT INSTRUCTIONS 

1.HELPFUL HINTS: 
READ THE DIRECTIONS BEFORE ASSEMBLY 
WHEN ALL ELSE FAlLS, READ THE DIRECTIONS AGAIN 
• If your spreader does not spread evenly, be sure the FRONT on the gear box 
points to the front of the spreader. The impeller must turn clockwise. Reversing the 
gear box will cause the impeller to turn counter clockwise. Clean the impeller plate 
after each use. Fertilizer stuck on the impe/ler blades will cause uneven spreading. 
• Your spreader is designed to be pushed at three miles per hour, which is a brisk 
walking speed. Siower or faster speeds will change the spread patterns. Wet fertilizer 
will also change the spread pattern and j:low rate. Clean your spreader thoroughly 
after each use. Wash between the shut off plate and bottom of the hopper. 
• Gears are permanently lubricated at the factory. Do not open the gear box or dirt 
mayenter. 

Remove and identify loose parts tram carton and bag. 

Boit M6x65 Boit M6x40 Boit M5x45 Round Head 
4PCS 6PCS 1PC Boit M4x20 

1PC 

;.,·'·­..:·· 
....,'.
ois 

1.~ 
~, 

Lock Nui M6 Big Flat Wasrler 
8PCS 4PCS 

'e;-J
~.~/ 

Flat Washer 016Lock Nut M5 
1PC1PC 

~..
Axle End Caver 
2PCS \,p\) 

""'~\-------"-< 
Inner Axle 
Bushing 
2PCS 



~ ,
\\ \\ 1,1
\.\. \\II .\\
\ 

" 

\ \\
\\ \ \\\ \ / 

:Jt-f 1ft§}~1t ~)Ji;ij~m~ 5È'ÜL~:flg"t$BTI~J3J&1~: 

2 1t~ Ox-D l -iL}: 1 -ft 1 -ftJ: 

II'~ )Jtî &~~lHil#&-ftJ: 

1 -ftJ:2{t!= 

L~~_ 

STE? 1: Install impeller onto the Gear Box & Axle Assembly. Insert Screw 

M4x20 through impeller then through Gear Box Axle. 

install impeller 
onto the Gear Box 
& Axle Assemble. 
Insert Screw 
M4x2ü through 
impeller then 
through Gear Box 
Axle. 

1 

--- J
1 



STEP 2: Attach the Wheel Assembly Frame on each side of the Gear Box 

Axle and Fixing Connecting Rod, insert two bolts M6x4ü înto the Fixing 
Connecting Rod through Wheel Assembiy Frame.N1ake sure the hole on .Axle 
of Gear Box is to be on the right si de when assembly as shown.AHach Wheel 
Assembly Frames and Support Leg ante Hopp(~,r usjng [:)olts Môx65, lock nuts 
M6 and Flat Washers 06. Note: The bolts and nuts needn't be tightened yet. 

-----------------------------------_._-­

r 
i 

1 

1 

f'vlake sure the hole on axleofGear 

Box is to be on this side when 

ass8ll1bly. 



STEP 3: Insert Inner Axle Bushing into Outer Axle Bushing and make sure 

they are tight neatly. Install right Tire Assembly to right Axle using boit rvl5x45 
and lock nut MS, and then install the Cap onto right Axle using a wooden or 
rubber hammer. Now instailleft Tire Assembly to left Axle, put a fiat washer 0 
16 and install the Cap onto left Axle using a wooden or rubber hammer. 

Tire 
\ 

Flat Washer 0~\6 

Axle End \
Cap 

\ 

Install the Cap onto 

Axle using a waoden 

or rubber hammer. ~~ 

~~ 
J ~ 

li! 
.. ~ 

.~ }~ 
~ ~ \~\Lr0 .~~ 

~ ~ -;f V 

~" ' ./d:7
,~ Y 
~~ 

1 
1 

~" 
Happer Assembly 



STEP 4: Insert Upper Handle into the Support Leg and tight using bolts 

M6x40 and Lock Nuts rV16. NOW GO BACK AND TIGHTEN ALL NUTS AND 
BOLTS STARTING WïTH F!RST STEP. DO NOT OVER TIGHTEN. 



STEP 5: (1) Insert the Steel Wire head of cont.rol cabll3 into the small hale on 

Gauge and Lever i\ssembly. (2)Release two bo!ts M5x10 and lock nuts on 
Press Plate. (3) Put the PÎastic Tube inta the slot of Press Plate. (4). Tight twa 
balts M5x10 and lack' nuts again. 

,.,.. '" d" R Pin 

Insert R Pin, 



STEP 6: ADJU5TABLE. When you finished ail above steps, if you find 

the three big holes at the bottom of hopper just match the three holes of 
adjustable plate. You don't need to do the following steps. If they are 
not match neatly, you may need to do the following steps. (1 )Release 
two bolts 1\/I5x10 on clamp as shown. (2). Push the handle to the lowest 
position <downwards>, use your hand to adjust the adjustable plate so as to 
make sure three big holes at the bottom of hopper Just match the threes holes 
of adjustable plate neatly. (3). And then tight the bolts and nuts on clamp 
again. 
To operate this spreader, push the handle to the top position (upwards). 
You may move the position of Wing nut on Gauge & Lever to adjust the 
spacer of three holes between hopper and adjustable plate as per your 
need when spreading. 

l 
Move the position of this nut could adjust 1 

the spacer ot three hales between happer 

and adjustable?,te as peryaurneed 
2. Push the h8;ndle ta the lowest wh en spreading. 

pasition<downward~>, use your hand to
 
adjust the adjustable plate soas tomake
 
sure thme big hales at the botiom of ~
 
hopper just match the trImes hales of "~~
 
adjustable plate neatly. ~~
 

\--,\ 
To operate this spreader, push /'/1 1// ) 
the handle to the top position. r 1/1 

~"'- 1) 1.Release these 
,~::/ ~'\ two bolts. 1 

~/ l ~ Il< h1/l~~ ~""'~'~U 3.Tight these 
'-., //' s, ~ twa bolts 
~/ ~..,.'-~ (iJ " /;:;/' aga In. 
~~, .--;/ 

~~~~ 

~~/ \ 
ft~~.;p;~ 

~ / r.cJJ1( 
\ '~ 

.........-------.-----"
 
Impeller must be turing by 
this direction when push 
forward. 

- ----------- -J 



§~!"STRUCT~ON~L \..?l L'i ..., ... _.9 .."_ ....~OPERAT1N' r> 

Before filling happer, become famiiiar with the operation of this spreader.
 
1- Move stop boit on rate gauge assembly ta the proper setting.
 
2- VVhile pushing spreader forward, pull control lever back to stop bolts.
 
,.., T v: or, '~"'C'!l jr""'r+'''''"\~'''''''-{ ,~1("""3 f',,, .. · ;",,--.1 .. ,,, o' cf~re' .". " .0" ()P ~ l '~j, ~H.A'::Jj d:Î v Ci h.,,..'l l;'~;Cd "-.c; w-~:..j~i; ...· l ~UVV ~ Ik"fit.,0 'v. V YfJU St{JfJ rnO\ifng. 

4- VVhen f1nished, empty any remaining materiallrorn happer. 
L_ Thnl"C')Ul'lhi'\i -"f'=1<::;'r'l -:::nrç:>ao'C\,· a',lC...J '..,!!r\1," t r ) ril".' b.afol'e S"l'U"l'j'ngo .. '..... ..:.1' "J IIIl1t.... ,-, ...... tJ,....... "'-~) ~ UI.\,..r'lii l.\.,. v :' ,..- ....... , ~ .
 

7- Stay ciear while spinner is turning. 

FOlL 
-'" " 

YI' 

y­

, 
! 

A 
, 
, 

-, 
l 

...,.,~. i A ",,%;'" '" 



PARTS DRAWING
 

.--------------------~---------------

9 

21 

26-­

29 

30 
35 

34 

21 

22~ 



PARTS LIST 

n' •I:.îI:'"',;....:.} .. }i.P))/~ il::!:.'::.';" l'ii',;C'\]';j; ;!~il;;);,~.,11:jli;;!jjl.1~ I···.··]'~f:)ti 
...~Ref# IpUUI1 ..........., ) >1},;ik.•';~~1'7~<' .j:·'r'U ~r.,,}·
 

1 Carriage Boit M6x25 1 

2 External Tooth Washer 08 1 

3 Gauge and Lever Assembly 1 

4 Adjust Handle Pole 1 

5 Adjust Handle A 1 

6 Adjust Handle B 1 

7 Screw M4x18 1 

8 Handle Grip 1 

9 Spacer 1 

10 Wing Nut M6 1 

11 Hopper 1 

12 R Pin 02x60 1 

13 Center Caver 1 

14 Boit M6x65 4 

15 Adjustable Plate 1 

16 Big Flat Washer 04 3 

17 Screw M4x12 3 

18 Wheel Assembly Frame(Left) 1 

19 Impeller 1 

20 Boit M6x35 3 

21 Lock Nut MS 3 

22 Line Clamp Bottom Plate 1 

23 TUbe End Cap 4 

24 Boit M6x40 6 

25 Lock Nut M6 12 

26 Support Leg 1 

27 Wheel Assembly Frame(Right) 1 

28 Thin Washer 1 

29 Pneumatic Wheel 2 

30 Flat Washer 016 1 

31 Axle End Caver 2 

32 Inner Axle Bushing 2 

33 Outer Axle Busrling 2 

34 Gear Box & Axle Assemble 1 

35 Screw M4x20 1 

36 Boit M5x45 1 

37 Line Clamp Press Plate 1 

38 Control Rad 1 

39 Screw M5x10 2 

40 Nylon Washer 1 

4-1 Big Flat Washer 06 5 

42 Handle 1 

43 Line Clamp 1 

44 Screw M5x15 1 

45 Big End Cap 1 

46 Small End Cap 2 

47 Fixing Connection Rad 1 


	BI SB31504
	BI SB31504-2
	BI SB31504-3
	BI SB31504-4
	BI SB31504-5
	BI SB31504-6
	BI SB31504-7
	BI SB31504-8
	BI SB31504-10



